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-2.538 MHz -2500MHz] 3J0.000kHz] B13.98125 MHZ =36.09 dBm =56.39 db -13.09 di -2.538 MHz -2.500 MHz | 30.000 kHz | B18.98125 MHz -34.41 dém S5470d8 -13.41de
2,500 Mz 2538 MHz | 30000 kHz | 819.01875 MHz -35.28 dém -55.57 dé -14.28 d8 2.500 MHz 2.538 MHz | 30.000 kHz | B24.01875 MHz -35.21 dém 5550 dB -1421de
CEELTLEH e e Bl D00 1L =50.60 dBm Si10de =17.50d8 2.538 MHz 7.500 MHz | 100.000 kHz | 82404838 MHz -30.90 dBm 51,19 d8 -17.90 dB
|
I J1 "

Date: 11.JAN.2018 13:59:55

Date: 11.JAN.2018 14:04:31

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26S-26 of 44




SPORTON LAB.

FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 5MHz / 64QAM

sectrum =] sp um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ tRm AvgPwr [@1Rm AvgPwr
Limit ¢heck ‘ PARS Limit ¢heck PABS ‘
£ < 200
20 dBm 22 | ! 20 dBff : .
10 dem fi 10 dBm ﬁ
od f{ \l 0 dem ‘ \
-10 d&m T i -10 dBm - et
[ | | A
20 dBm — 20 dem /l \l
-30 dBm )‘f K 30 dem —
40 dBm it 40 dBm fi ¢ Y _
\ [ [l i A A
S0 dém T 50 dBm: -t
T X - o T A
A0 dem - & N W Jorflon foror T SR ettt ||| et N NERUIVENS ISV TN S| i A s by |
CF 816.5 MHz 691 pts Span 15.0 MHz ) || GF 821.5 MHz 691 pts Span 15.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Powier_19.49 dém Tx Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 19.56 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 61355162 MHz -31.23 dém -50.78 dB -18.29 dB ~7.500 MHz ~2.538 MHz | 100.000 kHz | B14.01086 MHz 5555 dém 51148 ~42.55 db
-2.538 MHz -2500MHz] 3J0.000kHz ] B13.98125 MHZ =23.19 dBm -52.66 db -12.19 db -2.538 MHz -2.500 MHz | 30.000 kHz | B18.98125 MHz -62.91 dém 82,47 dB -41.91 de
2.500 Mz 2538 MHz | 30.000kHz | 819.01875 MHz -62.37 dgm -81.85d8 -41.37 dB 2.500 MHz 2.538 MHz | 30.000 kHz | B24.01875 MHz -31.14 dBm -50.70 dB -10.14 dB
2.538 Mz Z300 MHz 1100000 khiz |__619.54395 Mz =54.68 dBm =74.36 & ~41.98 &8 2.538 MHz 7.500 MHz | 100.000 kHz | 82404838 MHz 26.51 dBm 46,07 d8 -13.51 dB
T e —
I - 1 P
Date: 2.FEB.2018 10:54:58 2.FEB.2018
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectruim ||| Spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AwvgPwr @ 1Rm AvoPwr
Limit Fheck ‘ PARS | Limit ¢heck | PAES ‘
20 dBm 22 | | 20 dBm 2 : 1
10 dem 10 dBm
od ( VI 0 dem {d i
-10 dBm T ' ) i -10 dBm t I J‘ -
-20 dam 1[, l I 20 dém | 1 !
-30 dém i A -30 dBm / L\[\W\
i [ ] S~
40 dom . 40 BBm et S
AN i =
o R | S
Seem -50 dBm
-0 dam 60 dem
CF 816.5 MHz 691 pts Span 15.0 MHz ) ||| GF 821.5 MHz 691 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_18.96 dBm T Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 19.13 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range Low Range U, RBW | Frequency | Powerabs | PowerRel | aLimit Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz 2530 MHz [ 100.000kHz | 61355162 MHz -34.84 dBm -53.80 dB -21.84 db ~7.500 MHz ~2.538 MHz |_100.000 kHz | 818.95162 MHz -31.99 dém 51.13d8 ~18.99 dB
-2.538 MHz -2500MHz] 3J0.000kHz ] B13.98125 MHZ =29.35 dBm -58.31 db -18.35 di -2.538 MHz -2.500 MHz | 30.000 kHz | B18.98125 MHz -36.53 deém 55,66 dB -1553de
2.500 Mz 2538 MHz | 30.000kHz | 81901875 MHz -30.78 dém -55.74.d8 -15.78 d@ 2.500 MHz 2.538 MHz | 30.000 kHz | B24.01875 MHz -35.62 dBm 54.75 dB -14.62 dB
2.538 Mz Z300MHz 1100000 khz |__B19.07015 MHz =52.64 B S5is0de -19.84 d8 2.538 MHz 7.500 MHz | 100.000 kHz | 82404838 MHz -31.01 dBm 50,14 d8 -18.01 dB
T e —
I - 1 P
Date: 2.FEB.2018 10:56:09
SPORTON INTERNATIONAL INC. Page Number 1 A26S-27 of 44

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No

. :\FG7D0829C

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 d&

Mode Sweep

@ 1Rm AvgPwr ® 1Rm AvgPwr
Limit Gheck PAES Limit heck PAES
20 dBA 2% . 20 dBi20d (
10 dem [I 10de J j\
y I H
-10 dem / l -10 do |
-20 dBm rJ -20 dem ‘\l
<30 dem ‘ - <30 dBm |
N [ ! I
40 dem i ‘\ 1 -40 dem T L\ }
13
50 difh J ll"‘m | J | IL"I - -50 dem ;'J : ﬁ‘\l {\‘ \J./JJ)J N
o o 1 N s i " P I
" DJ:{BSM" s Mor Sl | bt R SN S A J— 2 / \11' ottt Pl [ el Aok
CF 819.0 MHz 691 pts Span 20.0 MHz CF 819.0 MHz 691 pts. Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.50 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.63 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit | Rangelow | RangeUp | RBW |  Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz 81394799 MHz -38.24 dém -59.74 d8 -25.24 dB -10,000 MHz -5,038 MHz 100,000 kHz 81350974 MHz -51.23 dBm -72.86 dB -38.23 dB
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Spectrum

Spectrum
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SPORTON LAB.
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Report No. :FG7D0829C

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 10.80 dB

SGL Count 100/100

Mode Auto Swesp

Ref Level 0.00 dBém
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30.000 MHz 806.500 MHz 100.000 kHz 726.36644 MHz -58.42 dBm -45.42 dB 30.000 MHz 806.500 MHz 100.000 kHz 736.45590 MHz -58.64 dBm -45.64 dB
836,500 MHz 1.000 GHz 100.000 kHz 907.46978 MHz =-57.60 dBm -44,60 dB 836,500 MHz 1,000 GHz 100.000 kHz 948.63062 MHz -57.51 dBm -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89825 GHz -47.25 dBm -34.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -47.43 dBm -34.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84377 GHz -42.30 dBm -29.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,11 dBm -29.11 dB
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz B802.42541 MHz -58.35 dBm -45,35 dB 30.000 MHz 806.500 MHz 100.000 kHz 761.67954 MHz -58.46 dBm -45.46 dB
836,500 MHz 1.000 GHz 100.000 kHz 837.39835 MHz =-57.16 dBm -44,16 dB 836,500 MHz 1,000 GHz 100.000 kHz 836.90834 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -46.46 dBm -33.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -47.53 dBm -34.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41.95 dBm -28.95 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -41,93 dBm -28.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42.82 dBm -29.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.86153 GHz -42,97 dBém -20.97 d&
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FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 1. JAN 2018 14:43:40

Date: 11 JAN 2018 14:49:35

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 710.06809 MHz -58.38 dBm -45,38 dB 30.000 MHz 806.500 MHz 100.000 kHz 798.15680 MHz -58.51 dBm -45.51 dB
836,500 MHz 1.000 GHz 100.000 kHz 839.35839 MHz -57.54 dBm -44,54 dB 836,500 MHz 1,000 GHz 100.000 kHz 848.83192 MHz -57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -46.62 dBm -33.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.28643 GHz -47.69 dBm -34.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -41.86 dBm -28.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -41,75 dBm -28.75 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.40165 GHz -43.03 dBm -30.03 db 7.000 GHz 9,000 GHz 1.000 MHz 7.86053 GHz -42.99 dBm -29.99 dB&
( I J L] ( )| J
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 715.11282 MHz -58.43 dBm -45.43 dB 30.000 MHz 806.500 MHz 100.000 kHz 677.47139 MHz -58.46 dBm -45.46 dB
836,500 MHz 1.000 GHz 100.000 kHz 844.91184 MHz =-57.41 dBm -44,41 dB 836,500 MHz 1,000 GHz 100.000 kHz 844.91184 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -47.55 dBm -34.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.31292 GHz -47.55 dBm -34.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.04 dBm -29.04 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,82 dém -28.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85804 GHz -43.11 dBm -30.11 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.07323 GHz -42.99 dBm -29,99 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 1. JAN.2018 14:22:25

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 748.09758 MHz -58.42 dBm -45.42 dB 30.000 MHz 806.500 MHz 100.000 kHz B802.42541 MHz -58.56 dBm -45,56 dB
836,500 MHz 1.000 GHz 100.000 kHz 869.73901 MHz -57.63 dBm -44,63 dB 836,500 MHz 1,000 GHz 100.000 kHz 887.21603 MHz -57.51 dBm -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6360%9 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -46.51 dBm -33.51dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.01 dBm -29.01 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42,08 dBm -29.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86303 GHz -43,15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -43,17 dBém -30.17 d&
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Highest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 743.82896 MHz -58.46 dBm -45.46 dB 30.000 MHz 806.500 MHz 100.000 kHz B803.58958 MHz -58.47 dBm -45.47 dB
836,500 MHz 1.000 GHz 100.000 kHz 838.37837 MHz =57.46 dBm -44,46 dB 836,500 MHz 1,000 GHz 100.000 kHz 953.69406 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -46.71 dBm -33.71dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97426 GHz -47.34 dBm -34.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -41.99 dBm -28.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -41,87 dBm -28.87 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 1. JAN.2018 14:27:26

Date: 11 JAN 2018 14:28:21

Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 740.33646 MHz -58.49 dBm -45.49 dB 30.000 MHz 806.500 MHz 100.000 kHz 744.99313 MHz -58.44 dBm -45.44 dB
836,500 MHz 1.000 GHz 100.000 kHz a04.20305 MHz -57.64 dBm -44,64 dB 836,500 MHz 1,000 GHz 100.000 kHz 867.94231 MHz -57.68 dBm -44,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99075 GHz -47.24 dBm -34.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42.02 dBm -29.02 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85327 GHz -42.05 dBm -29.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42364 GHz -43.11 dBm -30.11 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43,06 dém -30.06 d&
( 1 ] ( )|
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Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz B804.36569 MHz -58.58 dBm -45.58 dB 30.000 MHz 806.500 MHz 100.000 kHz 791.17179 MHz -58.35 dBm -45,35 dB
836,500 MHz 1.000 GHz 100.000 kHz 928.05020 MHz -57.61 dBm -44,61 dB 836,500 MHz 1,000 GHz 100.000 kHz 925.92682 MHz -57.72 dBm -44,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -47.06 dBm -34.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84027 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.01 dBm -29.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43.16 dBm -30.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43,17 dBém -30.17 d&
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 1. JAN.2018 14:32:27

Date: 11 JAN 2018 14:33:22

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 799.70902 MHz -58.47 dBm -45.47 dB 30.000 MHz 806.500 MHz 100.000 kHz 712.00837 MHz -58.37 dém -45,37 dB
836,500 MHz 1.000 GHz 100.000 kHz 838.54171 MHz =-57.18 dBm -44,18 dB 836,500 MHz 1,000 GHz 100.000 kHz 928.86688 MHz -57.29 dBm -44,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -46.85 dBm -33.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.10 dBm -29.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,10 dBm -29.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.41415 GHz -43.01 dBm -30.01 de 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43,13 dBém -30.13 d&
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz B805.91792 MHz -55.98 dBm -42,98 dB 30.000 MHz 806.500 MHz 100.000 kHz 805.91792 MHz -56.87 dBém -43,87 dB
836,500 MHz 1.000 GHz 100.000 kHz 907.79645 MHz -57.52 dBm -44,52 dB 836,500 MHz 1,000 GHz 100.000 kHz 907.46978 MHz -57.41 dBm -44.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -47.21 dBm -34.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -47.57 dBm -34.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42,19 dBm -29,19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -42,17 dBm -29.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.42864 GHz -42.94 dBm -29.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43.09 dBm -30.09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG7D0829C

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 714.72476 MHz -58.32 dBm -45.32 dB 30.000 MHz 806.500 MHz 100.000 kHz 744.60507 MHz -58.51 dBm -45.51 dB
836,500 MHz 1.000 GHz 100.000 kHz 841.48177 MHz -54,18 dBm -41,18 dB 836,500 MHz 1,000 GHz 100.000 kHz 841.48177 MHz -54,10 dBm -41,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6300%9 GHz -47.39 dBm -34.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97026 GHz -47.48 dBm -34.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84827 GHz -42.07 dBm -29.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42,00 dBm -29.00 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.42564 GHz 7 dBm -29.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz 8 dem -20,78 dB
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Report No. :FG7D0829C

LTE Band 26 / 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 811.000 MHz 100.000 kHz 810.02424 MHz -56.42 dBm -43.42 dB 30.000 MHz 811.000 MHz 100.000 kHz B807.68241 MHz -54.63 dBm -41.63 dB
827.000 MHz 1,000 GHz 100.000 kHz 846.96154 MHz =-56.77 dBm -43,77 dB 827,000 MHz 1,000 GHz 100.000 kHz 829.33317 MHz -48,25 dBm -35,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88075 GHz -45.90 dBm -32.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63709 GHz -45.83 dBm -32.683 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -38.54 dBm -25.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -38.39 dBm -25.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87378 GHz -46.12 dBm -33.12 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90127 GHz -46.00 dBm -32.00 d&
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Highest Channel / 64QAM

Spectrum

Offset 10.80 dB

Ref Level 0.00 dBm
SGL Count 100/100
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 811.000 MHz 100.000 kHz 763.96827 MHz -57.36 dBm -44.36 dB
827.000 MHz 1,000 GHz 100.000 kHz 833.65385 MHz -48.84 dBm -35.84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87826 GHz -45.78 dBm -32.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -38.54 dBm -25.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87378 GHz -46,16 dBm -33.16 dB
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9C

LTE Band 26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spec
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 811.000 MHz 100.000 kHz 808.46302 MHz -56.58 dBm -43.56 dB 30.000 MHz 811.000 MHz 100.000 kHz B807.68241 MHz -56.53 dBm -43.53 dB
827.000 MHz 1,000 GHz 100.000 kHz 986.95155 MHz -57.03 dBm -44,03 dB 827,000 MHz 1,000 GHz 100.000 kHz 828.46903 MHz -48,90 dBm -35.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -45.32 dBm -32.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -45.02 dBm -32.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -38.39 dBm -25.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -38.25 dBm -25.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88478 GHz -45.87 dBm -32.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88378 GHz -46,11 dBm -33.11de
hid bl
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Highest Channel / 64QAM

Spectrum

Offset 10.80 dB

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 811.000 MHz 100.000 kHz 810.41454 MHz -50.31 dBm -37.31 dB
827.000 MHz 1,000 GHz 100.000 kHz 831.92557 MHz -48,62 dBm -35.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89975 GHz -45.93 dBm -32.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -38.46 dBm -25.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -46.24 dBm -33.24 dB
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LTE Band 26 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spec
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 811.000 MHz 100.000 kHz 810.02424 MHz -43.50 dBm -30.50 dB 30.000 MHz 811.000 MHz 100.000 kHz 808.07271 MHz -57.08 dBém -44.08 dB
827.000 MHz 1,000 GHz 100.000 kHz B835.03646 MHz -56.99 dBm -43,99 dB 827,000 MHz 1,000 GHz 100.000 kHz 827.60430 MHz -48.86 dBm -35.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -45.69 dBm -32.69 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -44.60 dBm -31.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -38.22 dBm -25.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94826 GHz -38.39 dBm -25.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -46.00 dBm -33.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00377 GHz -45.93 dBm -32.93 de&
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30.000 MHz 811.000 MHz 100.000 kHz 808.85332 MHz -52.88 dBm -39.86 dB
827.000 MHz 1,000 GHz 100.000 kHz 830.19730 MHz -48,07 dBm -35.07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -45.22 dBm -32.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -38.35 dBm -25.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20377 GHz -46.10 dBm -33.10 dB
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LTE Band 26 / 10MHz

Middle Channel / 64QAM

Spectrum
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827.000 MHz 1,000 GHz 100.000 kHz 827.95055 MHz -56.49 dBm -43,40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -44.92 dBm -31.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -38.41 dBm -25.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -46.18 dBm -33.18 dB
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saronas. FCC RF Test Report

Report No. :

FG7D0829C

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0044
40 Normal Voltage 0.0001
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0034
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0038
Note:
1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. :FG7D0829C
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0079
40 Normal Voltage 0.0151
30 Normal Voltage 0.0130
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0121
0 Normal Voltage 0.0162
PASS
-10 Normal Voltage 0.0130
-20 Normal Voltage 0.0119
-30 Normal Voltage 0.0135
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Battery End Point 0.0102
Note:
1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.
2. frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D0829C

Appendix B. Test Results of ERP and Radiated Test

ERP
LTE Band 26 / 1.4MHz (Average) (GT - LC =-2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 1 22.99 0.1991 17.94 0.0622
Middle QPSK 3 1 23.12 0.2051 18.07 0.0641
Highest 3 1 23.04 0.2014 17.99 0.0630
Lowest 1 3 22.24 0.1675 17.19 0.0524
Middle 16QAM 1 3 22.35 0.1718 17.30 0.0537
Highest 1 3 22.22 0.1667 17.17 0.0521
Lowest 1 3 21.14 0.1300 16.09 0.0406
Middle 64QAM 1 3 21.24 0.1330 16.19 0.0416
Highest 1 3 21.15 0.1303 16.10 0.0407
Limit ERP < 7W Result PASS
LTE Band 26 / 3MHz (Average) (GT - LC =-2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.94 0.1968 17.89 0.0615
Middle QPSK 1 0 23.10 0.2042 18.05 0.0638
Highest 1 0 23.05 0.2018 18.00 0.0631
Lowest 1 0 22.26 0.1683 17.21 0.0526
Middle 16QAM 1 0 22.41 0.1742 17.36 0.0545
Highest 1 0 22.37 0.1726 17.32 0.0540
Lowest 1 0 21.13 0.1297 16.08 0.0406
Middle 64QAM 1 0 21.28 0.1343 16.23 0.0420
Highest 1 0 21.26 0.1337 16.21 0.0418
Limit ERP < 7W Result PASS
LTE Band 26 / 5MHz (Average) (GT - LC =-2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.99 0.1991 17.94 0.0622
Middle QPSK 1 0 23.12 0.2051 18.07 0.0641
Highest 1 0 23.11 0.2046 18.06 0.0640
Lowest 1 0 22.29 0.1694 17.24 0.0530
Middle 16QAM 1 0 22.42 0.1746 17.37 0.0546
Highest 1 0 22.37 0.1726 17.32 0.0540
Lowest 1 0 21.19 0.1315 16.14 0.0411
Middle 64QAM 1 0 21.33 0.1358 16.28 0.0425
Highest 1 0 21.29 0.1346 16.24 0.0421
Limit ERP < 7W Result PASS
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seamron 1as. FCC RF Test Report

Report No. : FG7D0829C

LTE Band 26 / 10MHz (Channel 26740) (GT - LC =-2.9 dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.19 0.2084 18.14 0.0652
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 22.46 0.1762 17.41 0.0551
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 21.36 0.1368 16.31 0.0428
Highest - - - - - -
Limit ERP < 7W Result PASS
LTE Band 26 / 15MHz (Channel 26765) (GT - LC =-2.9 dB)
RB Conducted ERP
Channel Mode :
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.20 0.2089 18.15 0.0653
Middle QPSK - - - - - -
Highest - - - - - -
Lowest 1 37 22.48 0.1770 17.43 0.0553
Middle 16QAM - - - - - -
Highest - - - - - -
Lowest 1 37 21.35 0.1365 16.30 0.0427
Middle 64QAM - - - - - -
Highest - - - - - -
Limit ERP < 7W Result PASS
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Report No. : FG7D0829C

Radiated Spurious Emission

<With Adapter>

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1629 -64.81 -13 -51.81 -74.32 -70.13 1.22 8.69 H
2444 -61.91 -13 -48.91 -74.53 -68.78 1.43 10.46 H
3259 -60.29 -13 -47.29 -75.02 -68.14 1.67 11.68 H
H
H
H
H
Lowest
1629 -65.78 -13 -52.78 -74.17 -71.10 1.22 8.69 \Y,
2444 -61.03 -13 -48.03 -73.38 -67.90 1.43 10.46 Y,
3259 -60.48 -13 -47.48 -74.99 -68.33 1.67 11.68 \Y,
Y,
\Y,
Y,
Y,
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saronas. FCC RF Test Report

Report No. : FG7D0829C

<With Battery Backpack>

LTE Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1632 -61.29 -13 -48.29 -70.8 -66.62 1.22 8.70 H
2440 -60.78 -13 -47.78 -73.39 -67.65 1.43 10.45 H
3256 -60.39 -13 -47.39 -75.12 -68.24 1.67 11.67 H
H
H
H
H
Lowest
1632 -60.60 -13 -47.60 -68.99 -65.93 1.22 8.70 \Y,
2440 -62.22 -13 -49.22 -74.56 -69.09 1.43 10.45 Y,
3256 -60.53 -13 -47.53 -75.04 -68.38 1.67 11.67 \Y,
Y,
\Y,
Y,
Y,
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